

TARGETED THERAPIES IN OVARIAN CANCER

Michelle Harrison ■ Department of Medical Oncology, Liverpool and Royal Prince Alfred Hospitals, New South Wales.

Email: Michelle.Harrison@sswahs.nsw.gov.au

Abstract

Epithelial ovarian cancer is a challenging disease to treat, with the majority of patients presenting with advanced disease. Despite aggressive surgical debulking and platinum-based chemotherapy, many patients ultimately relapse and die of their disease. There is a real clinical need to improve outcomes in ovarian cancer. The last decade has seen the emergence of a number of targeted therapies that have been incorporated into the management of common malignancies such as breast, colon and lung cancer. Recently, Phase III trials of targeted therapies, including bevacizumab, cediranib and erlotinib, have commenced in ovarian cancer following encouraging Phase II results. The potential role of targeted therapies will be established in this disease over the coming years.

Ovarian cancer is the most common cause of death from gynaecological malignancies in Australia.¹ The majority of patients with epithelial ovarian cancer have advanced disease at presentation, with spread throughout the peritoneal cavity. Despite aggressive surgical debulking and platinum-based chemotherapy, the five year disease free survival rate is approximately 20-25% for these patients.^{2,4} In an effort to improve outcomes several strategies have been tested.

The addition of a third non-cross resistant chemotherapy with either an anthracycline, gemcitabine or topotecan has not improved outcomes compared to standard treatment with carboplatin and paclitaxel.^{5,6} Maintenance chemotherapy involves extending treatment, generally with a less intense regimen after a favourable response to chemotherapy. Although one trial (SWOG9701/GOG178) found an improved progression-free survival with paclitaxel given monthly for 12 months, compared with three months after standard chemotherapy, other maintenance/consolidation trials failed to confirm this benefit.⁷⁻¹⁰ Intensifying treatment with high-dose chemotherapy and peripheral stem cell support did not result in a progression-free or overall survival advantage compared with standard treatment.¹¹

The preliminary results of the JCOG3016 trial were presented at the 2008 American Society of Clinical Oncology (ASCO) meeting. This compared standard chemotherapy with conventional dose carboplatin and paclitaxel versus carboplatin and weekly paclitaxel. There was a significant improvement in progression-free survival. Overall survival data is immature with median survival not yet reached in either arm.¹²

The three largest randomised Phase III trials of intraperitoneal chemotherapy for patients with optimally debulked disease have suggested an additional benefit for the inclusion of an intraperitoneal component of delivery.^{4,13,14} One of the main concerns associated with intraperitoneal chemotherapy is the associated toxicity, with over half of patients unable to complete planned treatment. Based on current data, there is considerable controversy as to whether this should constitute standard therapy.¹⁵ An intraperitoneal regimen with more acceptable toxicity profile is needed.

Recently there has been considerable interest in exploring targeted therapies in epithelial ovarian cancer. The most promising agents to emerge include the anti-angiogenic agents and Poly ADP-ribose polymerase (PARP) inhibitors. This review will focus on agents that have entered Phase II and III clinical trials (see tables 1 and 2).

Anti-angiogenic agents

Vascular endothelial growth factor (VEGF) has been shown to be associated with tumour progression and ascites formation in ovarian cancer. The majority of invasive ovarian cancers express VEGF.³⁶ Several studies have correlated high intratumoural microvascular density and elevated VEGF expression with poor prognosis in ovarian cancers.³⁷⁻⁴⁰ In animal models, blocking VEGF has been found to inhibit ascites formation.⁴¹ Thus there is a strong rationale for targeting VEGF and its receptors in ovarian cancer.

Bevacizumab

Bevacizumab is a humanised anti-VEGF monoclonal antibody. Two Phase II trials in recurrent epithelial ovarian cancer and primary peritoneal cancer have confirmed the single-agent activity of bevacizumab. The response rates seen compare favourably to other malignancies such as colon and breast cancer which have Therapeutic Goods Administration approval.

A study by the Gynecology Oncology Group (GOG170-D) treated 62 patients with bevacizumab 15mg/kg IV every three weeks. The majority of patients (66.1%) had received two prior chemotherapy regimens and 41.9% were platinum resistant. The overall response rate was 21% (including two patients with a complete response). The progression-free survival rate at six months was 40.3%.¹⁶

Cannistra and colleagues also used this schedule.¹⁷ They treated 44 patients, all of whom were platinum-resistant. Additionally, all patients had progressed during or within three months of receiving either topotecan or liposomal doxorubicin. Patients were heavily pre-treated, with 47.7% having received three prior chemotherapy regimens. This trial initially planned to enrol 120 patients, but was discontinued early due to safety concerns, with 11.4% of patients experiencing

Table 1: Adjuvant trastuzumab trials in operable breast cancer.

Study	N	Schedule	Patient population	Response
Bevacizumab				
Burger MA et al. ¹⁶ (2007)	62	15 mg/kg every 3 weeks	Platinum sensitive and resistant. 1-2 prior chemotherapy lines.	21%
Cannistra SA et al. ¹⁷ (2007)	44	15 mg/kg every 3 weeks	Platinum resistant. Up to 3 prior chemotherapy lines.	15.9%
Aflibercept (AVE0005)				
Tew WP et al. ¹⁸ (2007)	162	2 mg/kg or 4 mg/kg every 2 weeks	Platinum resistant. Liposomal doxorubicin or topotecan resistant. 3-4 prior chemotherapy lines.	8% †
Cediranib (AZD2171)				
Hirte HW et al. ¹⁹ (2008)	60	45 mg daily (reduced to 30 mg)	Platinum sensitive and resistant. 1 prior chemotherapy.	NR †
Matulonis UA et al. ²⁰ (2008)	29	45 mg daily (reduced to 30 mg)	Platinum sensitive and resistant. Up to 3 prior chemotherapy lines.	18.5% †
Sunitinib (SU11248)				
Biagi JJ et al. ²¹ (2008)	17	50 mg daily for 4 of 6 weeks	Platinum sensitive and resistant. 1-2 prior chemotherapy lines.	11.8% †
Sorafenib (BAY 43-9006)				
Matei D et al. ²² (2008)	73	400 mg bd daily	Platinum sensitive and resistant. 1-2 prior chemotherapy lines.	3.4% †
Pazopanib (GW786034)				
Friedlander M et al. ²³ (2007)	17	800 mg daily	Platinum sensitive and resistant. 1-2 prior chemotherapy lines.	47% Ca125 response †
Erlotinib (OSI-774)				
Gordon AN et al. ²⁴ (2005)	34	150 mg daily	EGFR +ve tumours.	6%
Gefitinib (ZD 1839)				
Posades EM et al. ²⁵ (2007)	24	500 mg daily	No limit on prior chemotherapy.	0%
Schilder RJ et al. ²⁶ (2005)	27	500 mg daily	Platinum sensitive and resistant. 1-2 prior chemotherapy lines.	4%
Cetuximab (C225)				
Schilder RJ et al. ²⁷ (2007)	25	400 mg/m ² bolus then 250 mg/m ² for two 3 week cycles	EFGR +ve tumours. 1-2 prior chemotherapy lines.	4%
Matuzumab (EMD72000)				
Seiden MV et al. ²⁸ (2007)	37	800 mg weekly	EFGR +ve tumours. No limit on prior chemotherapy.	0%
Pertuzumab (rhuMAB 2C4)				
Gordon MS et al. ²⁹ (2006)	123	840 mg loading then 420 mg or 1050 mg every 3 weeks	28.6% HER2 +ve ELISA. Platinum sensitive and resistant. No limit on prior chemotherapy.	4.3%
Trastuzumab				
Bookman MA et al. ³⁰ (2003)	41	4 mg/kg loading then 2 mg/kg weekly	HER 2 IHC 2+ or 3+. No limit on prior chemotherapy.	7.3%
Imatinib				
Posades EM et al. ³¹ (2007)	23	400 mg daily bd (reduced to 600mg daily)	Up to 4 prior chemotherapy lines.	0%
Alberts DS et al. ³² (2007)	19	400 mg daily	Expressed kit (CD117) or PDGFR. Platinum resistant.	0%
Coleman RL et al. ³³ (2006)	16	600 mg daily	Over-expressed one of c-kit, PDGFR of c-Abl. Platinum resistant.	0%
Ovegovomab				
Ehlen TG et al. ³⁴ (2005)	13	2 mg weeks 0,2,4,8,12 then 3 monthly	1 or more prior chemotherapy lines.	0%
CGP 69846A				
Oza AM et al. ³⁵ (2003)	22	4mg/kg/day for 21 days every 28 days	1-2 prior chemotherapy lines.	0%

† Preliminary results reported only for patients evaluable for response.

gastrointestinal perforations. The overall response rate was 15.9%. A further 25% achieved stable disease for greater than three months. On review, all five patients with perforations had received three prior regimens and had radiological evidence of bowel involvement.¹⁷

Bevacizumab 10mg/kg every two weeks and cyclophosphamide 50mg daily were evaluated in 70 patients with recurrent epithelial ovarian cancer. Patients may have received up to three prior regimens and 60% were platinum-sensitive. The overall response rate was 24%. Progression-free survival at six months was 56%. The incidence of gastrointestinal perforation was 6%.⁴²

Ongoing Phase II studies are investigating bevacizumab in combination with chemotherapy and other targeted agents. There are currently three large Phase III trials underway incorporating bevacizumab into first and second-line treatment: GOG 218, ICON 7 and GOG 213 (table 2). Each of these trials is studying bevacizumab in combination with chemotherapy, including carboplatin and a taxane followed by maintenance. If these trials are positive, the relative benefit of bevacizumab with chemotherapy, or as maintenance, will be difficult to separate. The GOG 218 trial has a third arm, which will provide some information on the relative benefit of the maintenance component of therapy.

Aflibercept (AVE0005) VEGF Trap

VEGF Trap is a fusion protein composed of the extracellular domains of human VEGFR1 (domain 2) and VEGFR2 (domain 3) fused to IgG1 Fc molecule. This binds to all VEGF-A isoforms and placental growth factor. This antibody binds VEGF with high affinity, interfering with binding and subsequent activation of native receptors.

The preliminary results of a double-blinded randomised Phase II trial evaluating aflibercept at 2mg/kg every two weeks, or 4mg/kg every two weeks in recurrent epithelial ovarian cancer, primary peritoneal cancer and fallopian tube cancer, were presented at the 2007 ASCO meeting. Efficacy data was available on the 162 patients. All received three to four prior chemotherapy regimens and were platinum resistant. Additionally, patients had documented resistance to either liposomal doxorubicin or topotecan. The pooled blinded data demonstrated a response rate of 8% by Response Evaluation Criteria in Solid Tumours (RECIST) criteria and 13% with Ca125 declines. Forty-one per cent had maintained either partial response or stable disease at 14 weeks. Ascites was present at baseline in 23 patients, of whom 29% had complete disappearance of ascites and in a further 54% there was no increase. The most common toxicity was hypertension (18%, grade 3/4). Two patients have had bowel perforation.¹⁸

Phase II studies in ovarian cancer are ongoing, including one trial which is comparing aflibercept versus placebo in patients with recurrent symptomatic ascites.

Cediranib (AZD2171)

Cediranib is a highly potent inhibitor of VEGFR2, VEGFR1, VEGFR3, platelet derived growth factor receptor (PDGFR) and C-KIT. The preliminary Phase II results for two trials were presented at the 2008 ASCO meeting. Both trials are now closed to recruitment and final data is awaited. Patients included both platinum-sensitive and platinum-resistant. In both trials the initial dose of 45mg daily was subsequently reduced to 30mg daily due to cardiovascular toxicity and hypertension. The most common grade 3 or 4 toxicity included

Table 2: Ongoing Phase III trials.

Study	N	Patient population	Study Arms	Endpoint	Status
GOG 218	2000	First line Stage III and IV Sub-optimal debulking	I. Paclitaxel, carboplatin and placebo x 6 then placebo for up to 22 cycles. II. Paclitaxel, carboplatin and bevacizumab x 6 then placebo for up to 22 cycles. III. Paclitaxel, carboplatin and bevacizumab x 6 then bevacizumab for up to 22 cycles.	OS	Open
ICON 7	1520	First line High risk Stage I and II-IV	I. Paclitaxel and carboplatin x 6. II. Paclitaxel and carboplatin and bevacizumab x 6 then bevacizumab for up to 12 cycles.	PFS	Open
GOG 213	660	First relapse Platinum-sensitive Secondary cryoreduction	I. Paclitaxel (or docetaxel) and carboplatin x 6 – 8. II. Paclitaxel (or docetaxel) and carboplatin and bevacizumab x 6 - 8 then bevacizumab until PD.	OS	Open
ICON 6	2000	First relapse Platinum-sensitive	I. Paclitaxel, carboplatin and placebo (daily) x 6 then placebo (daily) for up to 18 months. II. Paclitaxel, carboplatin and cediranib (daily) x 6 then placebo (daily) for up to 18 months. III. Paclitaxel, carboplatin and cediranib (daily) x 6 then cediranib (daily) for up to 18 months.	OS	Stage I Open
EORTC 555041	830	Following first line platinum-based chemotherapy High risk Stage I and II-IV	I. Erlotinib (daily) for up to 2 years. II. Observation.	PFS	Closed to recruitment

OS Overall survival; PFS Progression-free survival

hypertension and fatigue. No bowel perforations have been seen in either study.^{19,20}

ICON 6 is a placebo-controlled trial randomising patients with platinum-sensitive ovarian cancer at first relapse to one of three arms (table 2). This trial will be conducted in three stages and has opened with an interim safety analysis planned after the first 50 patients.

Other small molecule multi-targeted tyrosine kinase inhibitors

The preliminary Phase II results have been presented for three agents, sorafenib, sunitinib and pazopanib, as summarised in table 1. Each trial included patients with platinum-sensitive and platinum-resistant disease and one or two prior treatments were permitted. Activity for each of these agents appears promising, however it is too early for meaningful comparison between these agents or with the other VEGF inhibitors.²¹⁻²³ Ongoing Phase II trials are also investigating these agents in combination with chemotherapy.

Other drugs with anti-angiogenic activity that have entered Phase II clinical trials in ovarian cancer include: the multi-targeted tyrosine kinase inhibitors AMG 706, Vandetanib (ZD 6474), XL999 and BIBF1120; a VEGFR-2 inhibitor, CP-547632; and a protein kinase CB inhibitor Enzastaurin (LY317615).

Poly ADP-ribose polymerase inhibitors

Germline mutations in BRCA1 and BRCA2 are associated with an increased risk of developing ovarian cancer. A Canadian study found BRCA mutations in 13.2% of 1171 unselected patients with an incident ovarian cancer diagnosis. For patients with serous pathology this increased to 18%.⁴³

BRCA deficient cells are unable to repair endogenous DNA damage via homologous recombination and rely on base excision repair. PARP inhibitors inhibit base excision repair, thereby leaving BRCA1 and BRCA2 deficient cells susceptible to apoptosis from increased DNA damage.

AZD2281 (KU-0059436)

The first Phase I trial of this agent was reported at the 2007 ASCO meeting. Updated results for 50 patients with ovarian cancer and BRCA mutations were presented in 2008. This analysis included 11 patients in the dose escalation stage and 39 patients in the second expansion phase treated at 200 mg bd. Patients were platinum-sensitive (n=10), platinum-resistant (n=27) or platinum-refractory (n=13). The median number of prior treatments was three (range 1-8). The combined results found a 28% response rate by RECIST criteria and 39% by GCIG Ca125 criteria. There were increased responses seen in the platinum sensitive group, however responses were seen across each category.⁴⁴

Phase I and II trials are ongoing, including combining AZD2281 with chemotherapy. Two other PARP inhibitors, AG014699 and BSI-201, have recently commenced Phase II studies in patients with BRCA mutations and ovarian cancer.

Epidermal growth factor receptor inhibitors

Epidermal growth factor receptor (EGFR) over-expression has been documented in ovarian cancer, however there is wide variability in the frequency this is reported. Activating mutations of EGFR are rarely identified in ovarian cancer.^{45,26}

Erlotinib and gefitinib are small molecular inhibitors of EGFR (HER 1). Small Phase II trials in patients with recurrent ovarian cancer have not documented significant activity.²⁴⁻²⁶ One study with erlotinib in heavily pre-treated platinum-refractory patients, found that patients who developed a rash survived significantly longer than patients who did not.²⁴ Ongoing Phase II studies are combining these agents with chemotherapy and other target therapies.

EORTC 55041 is a randomised trial of maintenance erlotinib for up to two years versus observation in patients with high risk stage I and stage II-IV epithelial ovarian cancer, fallopian tube and primary peritoneal cancer, who either responded or had stable disease after first line platinum-based chemotherapy. This trial completed accrual in February 2008.

Cetuximab and matuzumab are humanised anti-EGFR (HER 1) monoclonal antibodies. Eligibility for these Phase II studies included EGFR-positive tumours. Each of these agents as monotherapy has failed to demonstrate significant activity.^{27,28} Two Phase II trials of cetuximab with platinum-based chemotherapy have shown that although combination therapy is tolerable, compared to historical data there was no increase in progression-free survival.^{46,47}

Human epidermal growth factor receptor 2 (HER2) inhibitors

Pertuzumab and trastuzumab are monoclonal antibodies that bind the HER2 preventing dimerisation with other HER molecules, thereby preventing activation and blocking downstream signals. In the trial of trastuzumab that included only patients with HER 2 positive tumours, of 837 patients screened, 11.5% were found to have HER 2+ and 3+ tumours as assessed by immunohistochemistry. Phase II trials have shown minimal activity.^{29,30} Trials of pertuzumab with chemotherapy continue, with preliminary reports confirming such combinations are well tolerated.^{48,49}

Several Phase II studies of the agent lapatinib, which is a dual inhibitor of EGFR and HER2, either as a single agent or in combination with chemotherapy are ongoing.

Platelet derived growth factor receptor inhibitors

Imatinib is an inhibitor of C-KIT and PDGFR. Three small phase II trials, two of which enrolled patients with documented over-expression of either C-KIT or PDGFR, did not demonstrate activity in patients with relapsed disease.³¹⁻³³

Ca125

Oregovomab is a fully murine antibody specific for the Ca125 antigen. Two Phase II studies demonstrated that

patients who mounted an immune response after infusion of oregovomab, may experience prolonged disease stabilisation or an improved survival.^{34,50}

A Phase III trial of oregovomab in patients with stage III/IV ovarian cancer, who have had a favourable response to chemotherapy, was presented at the 2008 ASCO meeting. Oregovomab was used as maintenance after chemotherapy with a 2:1 randomisation of oregovomab placebo (249:118). The primary endpoint was progression-free survival. There was no difference in progression-free survival between the two treatment arms. Patients who failed to mount an immune response had a worse prognosis.⁵¹ Ongoing trials of this agent have been discontinued.

Folate receptor alpha inhibitor

Folate receptor alpha is over-expressed on the majority of patents with epithelial ovarian cancer.

MORAb-003 is a humanised monoclonal antibody against folate receptor alpha. An ongoing Phase II trial is evaluating the efficacy of MORAb-003 at first relapse with platinum sensitive ovarian cancer. Patients with symptomatic relapse also received concurrent chemotherapy with a platinum and taxane. The preliminary results from 52 patients have suggested activity with 100% normalisation of Ca125 in patients who received chemotherapy and three of eight patients with a second remission greater than the first.⁵²

c-raf kinase inhibitor

One Phase II trial of a c-raf kinase inhibitor failed to demonstrate clinical activity.³⁵

Other potential targets

There are a number of other targeted therapies that have commenced Phase II trials in ovarian cancer. These include: temsirolimus (CCI-779), a mammalian target of rapamycin (mTOR) inhibitor; ionafanib, a farnesyl transferase inhibitor; AZD6244, a mitogen-activated extracellular signal regulated protein kinase (MEK) inhibitor; AZD0530, dual inhibitor of SRC and ABL protein tyrosine kinases; and catumaxomab, an antibody to human CD3 and human epithelial cell adhesion molecule (EpCAM).

Conclusion

The potential role for targeted therapies in ovarian cancer will be established over the next five to 10 years and already there are a number of Phase III clinical trials underway.

Bevacizumab and other agents that target VEGF or its receptor have demonstrated activity in both platinum-sensitive and platinum-resistant disease. It remains to be determined whether there is an additional benefit for combining bevacizumab or cediranib with chemotherapy, above chemotherapy alone, for first or second line therapy.

At present, there is no effective maintenance strategy for patients following chemotherapy. With the exception of one trial with paclitaxel, other maintenance trials have

not demonstrated an improvement in progression-free survival nor overall survival, and increased toxicity has been reported. Ongoing Phase III trials are testing three agents, bevacizumab, cediranib and erlotinib in this setting. With the exception of the EORTC 00541 trial, maintenance treatment will follow the combination of chemotherapy with the investigational agent. The GOG 218 will provide some information as to the relative effect of bevacizumab in combination with chemotherapy, and then as a maintenance therapy.

Each of these trials has a quality of life component incorporated. This is extremely important when we consider that patients who may have few or no disease related symptoms after chemotherapy, may remain on maintenance therapy for extended periods.

Early results with PARP inhibitors are promising and have entered Phase II trials. At present these trials are recruiting an enriched population with known mutation in BRCA1 or BRCA2. In addition, these agents theoretically have the potential to have a synergistic effect with chemotherapy by inhibiting mechanisms of DNA repair. If efficacy is confirmed in mutation-positive patients, then testing on a wider ovarian cancer population would be worthy of evaluation.

Ongoing translational research projects should continue to be incorporated into clinical trials to further our understanding of the mechanisms that drive tumour growth, as well as identify potential predictive factors for response to new investigational agents.

References

1. Australian Institute of Health and Welfare. Cancer in Australia: an overview, 2006. Cancer series no.37. Cat. no. CAN 32. Canberra (Australia): AIHW; 2007.
2. Ozols RF, Bundy BN, Greer BE, Fowler JM, Clarke-Pearson D, Burger RA, et al. Phase III trial of carboplatin and paclitaxel compared with cisplatin and paclitaxel in patients with optimally resected stage III ovarian cancer: a Gynecologic Oncology Group study. *J Clin Oncol.* 2003 Sep 1;21(17):3194-200.
3. du Bois A, Lück HJ, Meier W, Adams HP, Möbus V, Costa S, et al. A randomized clinical trial of cisplatin/paclitaxel versus carboplatin/paclitaxel as first-line treatment of ovarian cancer. *J Natl Cancer Inst.* 2003 Sep 3;95(17):1320-9.
4. Armstrong DK, Bundy B, Wenzel L, Huang HQ, Baergen R, Lele S, et al. Intraperitoneal cisplatin and paclitaxel in ovarian cancer. *N Engl J Med.* 2006 Jan 5;354(1):34-43.
5. du Bois A, Weber B, Rochon J, Meier W, Goupil A, Olbricht S, et al. Addition of epirubicin as a third drug to carboplatin-paclitaxel in first-line treatment of advanced ovarian cancer: a prospectively randomized gynecologic cancer intergroup trial by the Arbeitsgemeinschaft Gynaekologische Onkologie Ovarian Cancer Study Group and the Groupe d'Investigateurs Nationaux pour l'Etude des Cancers Ovariens. *J Clin Oncol.* 2006 Mar 1;24(7):1127-35.
6. Bookman, MA on behalf of the Gynecologic Cancer InterGroup (GCIg). GOG0182-ICON5: 5-arm phase III randomized trial of paclitaxel (P) and carboplatin (C) vs combinations with gemcitabine (G), PEG-liposomal doxorubicin (D), or topotecan (T) in patients (pts) with advanced-stage epithelial ovarian (EOC) or primary peritoneal (PPC) carcinoma. *J Clin Oncol.* 2006; 24:18S(Suppl; Abstract 5002).
7. Markman M, Liu PY, Wilczynski S, Monk B, Copeland LJ, Alvarez RD, et al. Phase III randomized trial of 12 versus 3 months of maintenance paclitaxel in patients with advanced ovarian cancer after complete response to platinum and paclitaxel-based chemotherapy: a Southwest Oncology Group and Gynecologic Oncology Group trial. *J Clin Oncol.* 2003 Jul 1;21(13):2460-5.
8. Conte PF, Favalli G, Gadducci A, Katsaros D, Benedetti Panici PL, Carpi A, et al. Final results of After-6 protocol 1: A phase III trial of observation versus 6 courses of paclitaxel (Pac) in advanced ovarian cancer patients in complete response (CR) after platinum-paclitaxel chemotherapy (CT). *J Clin Oncol.* 2007; 25:18S(Suppl; Abstract 5505).

9. Pfisterer J, Weber B, Reuss A, Kimmig R, du Bois A, Wagner U, et al. Randomized phase III trial of topotecan following carboplatin and paclitaxel in first-line treatment of advanced ovarian cancer: a gynecologic cancer intergroup trial of the AGO-OVAR and GINECO. *J Natl Cancer Inst.* 2006 Aug 2;98(15):1036-45.
10. De Placido S, Scambia G, Di Vagno G, Naglierie E, Vernaglia Lombardia A, Biamonte R, et al. Topotecan compared with no therapy after response to surgery and carboplatin/paclitaxel in patients with ovarian cancer: Multicenter Italian Trials in Ovarian Cancer (MITO-1) randomized study. *J Clin Oncol.* 2004 Jul 1;22(13):2635-42.
11. Möbus V, Wandt H, Frickhofen N, Bengala C, Champion K, Kimmig R, et al. Phase III trial of high-dose sequential chemotherapy with peripheral blood stem cell support compared with standard dose chemotherapy for first-line treatment of advanced ovarian cancer: intergroup trial of the AGO-Ovar/AIO and EBMT. *J Clin Oncol.* 2007 Sep 20;25(27):4187-93.
12. Isonishi S, Yasuda M, Takahashi F, et al. Randomized phase III trial of conventional paclitaxel and carboplatin (c-TC) versus dose dense weekly paclitaxel and carboplatin (dd-TC) in women with advanced epithelial ovarian, fallopian tube, or primary peritoneal cancer: Japanese Gynecologic Oncology. *J Clin Oncol.* 26: 2008 (suppl: Abstract 5506).
13. Markman M, Bundy BN, Alberts DS, Fowler JM, Clark-Pearson DL, Carson LF, et al. Phase III trial of standard-dose intravenous cisplatin plus paclitaxel versus moderately high-dose carboplatin followed by intravenous paclitaxel and intraperitoneal cisplatin in small-volume stage III ovarian carcinoma: an intergroup study of the Gynecologic Oncology Group, Southwestern Oncology Group, and Eastern Cooperative Oncology Group. *J Clin Oncol.* 2001 Feb 15;19(4):1001-7.
14. Alberts DS, Liu PY, Hannigan EV, O'Toole R, Williams SD, Young JA, et al. Intraperitoneal cisplatin plus intravenous cyclophosphamide versus intravenous cisplatin plus intravenous cyclophosphamide for stage III ovarian cancer. *N Engl J Med.* 1996 Dec 26;335(26):1950-5.
15. Gore M, du Bois A, Vergote I. Intraperitoneal chemotherapy in ovarian cancer remains experimental. *J Clin Oncol.* 2006 Oct 1;24(28):4528-30.
16. Burger RA, Sill MW, Monk BJ, Greer BE, Sorosky JI. Phase II trial of bevacizumab in persistent or recurrent epithelial ovarian cancer or primary peritoneal cancer: a Gynecologic Oncology Group Study. *J Clin Oncol.* 2007 Nov 20;25(33):5165-71.
17. Cannistra SA, Matulonis UA, Penson RT, Hambleton J, Dupont J, Mackey H, et al. Phase II study of bevacizumab in patients with platinum-resistant ovarian cancer or peritoneal serous cancer. *J Clin Oncol.* 2007 Nov 20;25(33):5180-6.
18. Tew WP, Colombo N, Ray-Coquard I, Oza A, del Campo J, Scambia G, et al. VEGF-Trap for patients (pts) with recurrent platinum-resistant epithelial ovarian cancer (EOC): Preliminary results of a randomized, multicenter phase II study. *J Clin Oncol.* 2007;25:18S(Suppl; Abstract 5508).
19. Hirte HW, Vidal L, Fleming GF, Sugimoto AK, Morgan RJ, Biagi JJ, et al. A phase II study of cediranib (AZD2171) in recurrent or persistent ovarian, peritoneal or fallopian tube cancer: Final results of a PMH, Chicago and California consortia trial. *J Clin Oncol.* 2008;26:(Suppl; Abstract 5521).
20. Matulonis UA, Berlin ST, Krasner CN, Tyburski K, Lee J, Roche M, et al. Cediranib (AZD2171) is an active agent in recurrent epithelial ovarian cancer. *J Clin Oncol.* 2008;26:(Suppl; Abstract 5501).
21. Biagi JJ, Oza AM, Grimshaw R, Ellard SL, Lee U, Sederis J, et al. A phase II study of sunitinib (SU11248) in patients (pts) with recurrent epithelial ovarian, fallopian tube or primary peritoneal carcinoma - NCIC CTG IND 185. *J Clin Oncol.* 2008;26 (Suppl; Abstract 5522).
22. Matei D, Sill MW, De Geest K, Bristow RE. Phase II trial of sorafenib in persistent or recurrent epithelial ovarian cancer (EOC) or primary peritoneal cancer (PPC): A Gynecologic Oncology Group (GOG) study. *J Clin Oncol.* 2008;26 (Suppl; Abstract 5537).
23. Friedlander M, Hancock KC, Benigno B, Rischin D, Messing M, Stringer CA, et al. Pazopanib (GW786034) is active in women with advanced epithelial ovarian, fallopian tube and peritoneal cancers: Initial results of a phase II study. *J Clin Oncol.* 2007;25:18S(Suppl; abstr 5561).
24. Gordon AN, Finkler N, Edwards RP, Garcia AA, Crozier M, Irwin DH, et al. Efficacy and safety of erlotinib HCl, an epidermal growth factor receptor (HER1/EGFR) tyrosine kinase inhibitor, in patients with advanced ovarian carcinoma: results from a phase II multicenter study. *Int J Gynecol Cancer.* 2005 Sep-Oct;15(5):785-92.
25. Posadas EM, Liel MS, Kwitkowski V, Minasian L, Godwin AK, Hussain MM, et al. A phase II and pharmacodynamic study of gefitinib in patients with refractory or recurrent epithelial ovarian cancer. *Cancer.* 2007 Apr 1;109(7):1323-30.
26. Schilder RJ, Sill MW, Chen X, Darcy KM, Decesare SL, Lewandowski G, et al. Phase II study of gefitinib in patients with relapsed or persistent ovarian or primary peritoneal carcinoma and evaluation of epidermal growth factor receptor mutations and immunohistochemical expression: a Gynecologic Oncology Group Study. *Clin Cancer Res.* 2005 Aug 1;11(15):5539-48.
27. Schilder RJ, Lokshin AE, Holloway RW, Alvarez RD, Pathak H, Aghajanian C, et al. Phase II trial of single-agent cetuximab in patients with persistent or recurrent epithelial ovarian or primary peritoneal carcinoma with the potential for dose escalation to rash. *J Clin Oncol.* 2007;25:18S (Suppl; Abstract 5577).
28. Seiden MV, Burris HA, Matulonis U, Hall JB, Armstrong DK, Speyer J, et al. A phase II trial of EMD72000 (matuzumab), a humanized anti-EGFR monoclonal antibody, in patients with platinum-resistant ovarian and primary peritoneal malignancies. *Gynecol Oncol.* 2007 Mar;104(3):727-31.
29. Gordon MS, Matei D, Aghajanian C, Matulonis UA, Brewer M, Fleming GF, et al. Clinical activity of pertuzumab (rhuMab 2C4), a HER dimerization inhibitor, in advanced ovarian cancer: potential predictive relationship with tumor HER2 activation status. *J Clin Oncol.* 2006 Sep 10;24(26):4324-32.
30. Bookman MA, Darcy KM, Clarke-Pearson D, Boothby RA, Horowitz IR. Evaluation of monoclonal humanized anti-HER2 antibody, trastuzumab, in patients with recurrent or refractory ovarian or primary peritoneal carcinoma with overexpression of HER2: a phase II trial of the Gynecologic Oncology Group. *J Clin Oncol.* 2003 Jan 15;21(2):283-90.
31. Posadas EM, Kwitkowski V, Kotz HL, Espina V, Minasian L, Tchabo N, et al. A prospective analysis of imatinib-induced c-KIT modulation in ovarian cancer: a phase II clinical study with proteomic profiling. *Cancer.* 2007 Jul 15;110(2):309-17.
32. Alberts DS, Liu PY, Wilczynski SP, Jang A, Moon J, Ward JH, et al. Phase II trial of imatinib mesylate in recurrent, biomarker positive, ovarian cancer (Southwest Oncology Group Protocol S0211). *Int J Gynecol Cancer.* 2007 Jul-Aug;17(4):784-8.
33. Coleman RL, Broaddus RR, Bodurka DC, Wolf JK, Burke TW, Kavanagh JJ, et al. Phase II trial of imatinib mesylate in patients with recurrent platinum- and taxane-resistant epithelial ovarian and primary peritoneal cancers. *Gynecol Oncol.* 2006 Apr;101(1):126-31.
34. Ehlen TG, Hoskins PJ, Miller D, Whiteside TL, Nicodemus CF, Schultes BC, et al. A pilot phase 2 study of oregovomab murine monoclonal antibody to CA125 as an immunotherapeutic agent for recurrent ovarian cancer. *Int J Gynecol Cancer.* 2005 Nov-Dec;15(6):1023-34.
35. Oza AM, Elt L, Swenerton K, Fought W, Ghatage P, Carey M, et al. Phase II study of CGP 69846A (ISIS 5132) in recurrent epithelial ovarian cancer: an NCIC clinical trials group study (NCIC IND.116). *Gynecol Oncol.* 2003 Apr;89(1):129-33.
36. Yamamoto S, Konishi I, Mandai M, Kuroda H, Komatsu T, Nanbu K, et al. Expression of vascular endothelial growth factor (VEGF) in epithelial ovarian neoplasms: correlation with clinicopathology and patient survival, and analysis of serum VEGF levels. *Br J Cancer.* 1997;76(9):1221-7.
37. Alvarez AA, Krigman HR, Whitaker RS, Dodge RK, Rodriguez GC. The prognostic significance of angiogenesis in epithelial ovarian carcinoma. *Clin Cancer Res.* 1999 Mar;5(3):587-91.
38. Gasparini G, Bondoldi E, Viale G, Verderio P, Boracchi P, Panizzoni GA, et al. Prognostic and predictive value of tumour angiogenesis in ovarian carcinomas. *Int J Cancer.* 1996 Jun 21;69(3):205-11.
39. Hollingsworth HC, Kohn EC, Steinberg SM, Rothenberg ML, Merino MJ. Tumor angiogenesis in advanced stage ovarian carcinoma. *Am J Pathol.* 1995 Jul;147(1):33-41.
40. Paley PJ, Staskus KA, Gebhard K, Mohanraj D, Twigg LB, Carson LF et al. Vascular endothelial growth factor expression in early stage ovarian carcinoma. *Cancer.* 1997 Jul 1;80(1):98-106.
41. Byrne AT, Ross L, Holash J, Nakanishi M, Limin H, Hofmann JI, et al. Vascular endothelial growth factor-trap decreases tumor burden, inhibits ascites, and causes dramatic vascular remodeling in an ovarian cancer model. *Clin Cancer Res.* 2003 Nov 15; 9(15):5721-8.
42. Garcia AA, Hirte H, Fleming G, Yang D, Tsao-Wei DD, Roman L, et al. Phase II clinical trial of bevacizumab and low-dose metronomic oral cyclophosphamide in recurrent ovarian cancer: a trial of the California, Chicago, and Princess Margaret Hospital phase II consortia. *J Clin Oncol.* 2008 Jan 1;26(1):76-82.
43. Risch HA, McLaughlin JR, Cole DE, Rosen B, Bradley L, Fan I, et al. Population BRCA1 and BRCA2 mutation frequencies and cancer penetrances: a kin-cohort study in Ontario, Canada. *J Natl Cancer Inst.* 2006 Dec 6;98(23):1694-706.
44. Fong PC, Boss DS, Carden CP, Roelvink M, De Greve J, Gourley CM, et al. AZD2281 (KU-0059436), a PARP (poly ADP-ribose polymerase) inhibitor with single agent anticancer activity in patients with BRCA deficient ovarian cancer: Results from a phase I study. *J Clin Oncol.* 2008;26:(Suppl; abstr 5510).
45. Steffensen KD, Waldstrom M, Olsen DA, Corydon T, Axelgaard Lorentzen K, Jørgen Knudsen H, et al. Mutant Epidermal Growth Factor Receptor in Benign, Borderline, and Malignant Ovarian Tumors. *Clin Cancer Res.* 2008 June 1;14(11):3278-82.
46. Konner J, Schilder RJ, Derosa FA Gerst SR, Tew WP, Sabbatini PJ, et al. A phase II study of cetuximab/paclitaxel/carboplatin for the initial treatment of advanced-stage ovarian, primary peritoneal, or fallopian tube cancer. *Gynecol Oncol.* 2008 Jun 12. [Epub ahead of print].

47. Secord AA, Blessing JA, Armstrong DK, Rodgers WH, Miner Z, Barnes MN, et al. Phase II trial of cetuximab and carboplatin in relapsed platinum-sensitive ovarian cancer and evaluation of epidermal growth factor receptor expression: a Gynecologic Oncology Group study. *Gynecol Oncol.* 2008 Mar;108(3):493-9.
48. Kaye SB, Poole CJ, Bidzinski M, Gianni L, Gorbunova V, Novikova E, et al. A randomised phase II study evaluating the combination of carboplatin-based chemotherapy with pertuzumab (P) versus carboplatin-based therapy alone in patients with relapsed, platinum sensitive ovarian cancer. *J Clin Oncol*2008;26 (Suppl; Abstract 5520).
49. Makhija S, Glenn D, Ueland F, Gold M, Dizon D, Paton V, et al. Results from a phase II randomized, placebo-controlled, double-blind trial suggest improved PFS with the addition of pertuzumab to gemcitabine in patients with platinum-resistant ovarian, fallopian tube, or primary peritoneal cancer. *J Clin Oncol.* 2007;25:18S (Suppl; Abstract 5507).
50. Gordon AN, Schultes BC, Gallion H, Edwards R, Whiteside TL, Cermak JM, et al. CA125- and tumor-specific T-cell responses correlate with prolonged survival in oregovomab-treated recurrent ovarian cancer patients. *Gynecol Oncol.* 2004 Aug;94(2):340-51.
51. Berek J, Taylor PT, McGuire WP, Smith LM, Shultes B, Nicodemus CF, et al. Evaluation of maintenance mono-immunotherapy to improve outcomes in advanced ovarian cancer (OV CA). *J Clin Oncol.* 2008;26 (Suppl; Abstract 5507).
52. Armstrong DK, Bicher A, Coleman RL, Gibbon DG, Glenn D, Old L, et al. Exploratory phase II efficacy study of MORAb-003, a monoclonal antibody against folate receptor alpha, in platinum-sensitive ovarian cancer in first relapse. *Clin Oncol.* 2008;26 (May 20 Suppl; Abstract 5500).